
ENGLISH  INSTALLATION MANUAL V1.0 

 

 

BRITEQ® 1/2 BT-THEATRE YOKE ADAPTER-HD1 

 

 

 

INSTALLATION MANUAL 
Thank you for buying this Briteq® product. To take full advantage of all possibilities and for your own safety, 
please read these operating instructions very carefully before you start using this unit.  
 
 
 

FEATURES 
• This kit adapts the “BT-THEATRE YOKE” perfectly to the “BT-THEATRE HD1” theatre Fresnel. 

• The kit consists of 4 extra parts: 

• Custom-made aluminum cylinder   

• 1pc  M10 “hex socket head” bolt L=50mm 

• 1pc  M10 “hex socket head” bolt L=30mm 

• 1pc  M10 “spring washer” 

• All installation accessories for easy installation are included 
 
 

 

MECHANICAL ASSEMBLY: 
 

IMPORTANT: To save time, follow the steps below very carefully! 
Please also check the user/assembly manual of the “BT-THEATRE YOKE”  

 
You can also check the INSTRUCTION VIDEO: CLICK HERE to better understand 

some steps in the assembly process. 
 

 
 
DIFFERENT PARTS 
You will not need all parts: here is a selection of the parts that you will need / not need anymore. 
 
PARTS NOT NEEDED ANYMORE  PARTS NEEDED FOR THE ASSEMBLY 

    
 
  

https://tinyurl.com/y5rpmvgq


ENGLISH  INSTALLATION MANUAL V1.0 

 

 

BRITEQ® 2/2 BT-THEATRE YOKE ADAPTER-HD1 

PREPARE SOME OF THE PARTS 
1. Take the aluminum cylinder named “I” and insert 2 of the M4 screws “D” → see picture 

 
 
  

2. Cylinders “A” and “B” are identical: take one of them and make the central hole bigger using 
a metal drill Ø 10mm. From now on we call this cylinder “B” 

 
 
REMOVE THE ORIGINAL BRACKET 
3. Unscrew and remove the L-handle on the left side of the projector: not needed anymore! 
4. Unscrew and remove the M10 Hex bolt on the right side of the projector: not needed anymore, except for 

the biggest washer. 
5. Remove the complete bracket: not needed anymore. 
6. Keep the 2 big, thin copper colored washers: both are still needed. 
 
INSTALL THE NEW CYLINDERS 
7. Fix the cylinder “I” firmly using parts “F” and “G” on the left 

side where you removed the L-handle 
8. Now fix cylinder “A” on top of cylinder “I”, using four “D” 

screws.  
 

 
 
 
 
 
 
 
 
 
9. Put the 2 copper washers on the right side of the projector and 

squeeze the 2 copper washers with cylinder “B” (with 10mm hole).  
10. Fix the Yoke on cylinder “B” using the M10 bolt “H” and a big black 

washer from the original bracket. 
 

 
 
 
 
11. Turn the projector so the left side is facing you.  
12. Open the Yoke a little so it can be put over the cylinder “A” 
13. Fix the Yoke firmly using the long M10 bolt named “C” + spring washer “E” 
14. Done  
 
 

 
 
 
 
 

 

 
 

All information is subject to change without prior notice 
You can download the latest version of this user manual on our website: www.briteq-lighting.com  

 
Copyright © 2019 by BEGLEC NV  -   ‘t Hofveld 2C ~ B1702 Groot-Bijgaarden ~ Belgium 

Reproduction or publication of the content in any manner, without express permission of the publisher, is prohibited. 

http://www.briteq-lighting.com/



